CEENETY

MODEL 690

15> WOOD BAND SAW
OPERATING AND MAINTENANCE INSTRUCTIONS

ORDERING INFORMATIONS

The 381 mm / 15" wood band saw, show here
with 15" wheels, 2820 mm / 111" blade and a
reclinable table, has a 317,5 mm / 12-1/2"" resaw
capacity..

TONS

381 mm /15
Speed
_T750RPM___________
Speed

914 m/minute

3000 ft/minute
Maximum width of cut

374,6 mm / 14-3/4”°
Maximum depth of cut

317,5 mm/ 12-1/2”°
Maximum blade width

19 mm/3/4”
Minimum blade width
3mm/1/8”
| Blade length
2820mm/ 111"

ST

f
1

Dimensions
- 381 mmx38l mm/15” X 15"
Inclination

45 deg. right, 10 deg. left
Height
1066,6 mm / 42’

Accessories available from GENERAL

1950 Miter gauge

1951 Lamp 15" flexible arm

4950 Ball bearing blade guides Carter
6906 Blade 6,3 mm x 2820 mm 4 tooth

/4" x 111"

6907 Blade 9,25 mm x 2845 mm 4 tooth
3/8" x 111"

6908 Blade 12,7 mm x 2845 mm 4 tooth
72' x 111t

6909 Blade 19 mm x 2845 mm 3 tooth
3/4"  x 111"

690

IMPORTANT : When ordering replacement
parts, always give the model and serial number
of the machine and part number. Also a brief
description of each item and quantity desired.

All replacement parts can be obtained from:

GENERAL MFG CO. LTD
835, Cherrier Street
Drummondyville, Quebec, Canada
J2B 5A8

Phone: (819) 472-1161

Fax: (819) 472-3266

Website: www.general.ca




SAFETY RULES

Read carefully before operating the machine

(1 Learn the machine’s applications and
limitations, as well as the specific potential
hazards peculiar to this machine. Follow
available operating instructions and safety
rules carefully.

(2) Keep working area clean and be sure
adequate lighting is available.

R)) Do not wear loose clothing, gloves,
bracelets, necklaces or ornaments. Wear face,
eye, ear, respiratory and body protection
devices, as indicated for the operation or
environment.

(4) Do not use blade larger or heavier than
the machine is designed to accommodate.
Never operate a cutting tool at greater speed
than recommended.

(5)  Keep hands well away from saw blade.
Use a push stick or push block to hold or
guide the work when working close to cutting
tool.

(6) Whenever possible, use properly
locked clamps, jig, or vise to hold the work.

(7)  Be sure the power is disconnected
from the machine before tools are serviced.

(8) Never leave the machine with the
power on.

(9)  Be positive that hold-downs and anti-
kickback devices are positioned properly, and
that the work-piece is being fed through the
cutting tool in the right direction.

(10) Do not use a dull, gummy, bent or
cracked cutting tool.

(11) Be sure that keys and adjusting
wrenches have been removed before turning
power on.

(12) Use only accessories designed for the
machine.

(13) Adjust the machine for minimum
exposure of cutting tool necessary to perform
the operation.

GENERAL Guarantee

All component parts of GENERAL machinery are carefully inspected during all production
stages and each machine is thoroughly inspected upon completion of assembly. Because of
quality, GENERAL agrees to repair or replace any genuine part or parts which, upon
examination, proves to be defective in workmanship or material within a period of 24
months. In order to obtain warrantee, all defective parts must be returned prepaid to
General Mfg Co. Ltd. Repairs made without our written authorization voids all guarantees.




15" WOOD BAND SAW

A band saw requires a reasonable amount of care and attention to insure perfect performance and accurate work,
and no matter how good the manufacturer makes the machine, the operator must take good care of it if it is to continue to
give the best result. It will take just a few moments to read and familiarize yourself with these instructions and they will

probably save you a lot of trouble and time.
INSTALLATION

Your band saw is shipped in a crate and wrapped in
waterproof paper. Remove the bolts that hold it to the
crate and take away the paper. The surface of the table
and the mechanism have been covered with a special
grease to prevent rusting. Remove it with a grease
solvent, but no paint solvent should be used as it will
damage the paint. A stand, model 6900, is available
from GENERAL.

POWER REQUIRED

For average work and steady production, a 1/2 HP ,
230V capacity motor should be used.

SPEED

For a standard motor of 1725 RPM, a 2 "V" 2-3/4"
liameter pulley should be used to give a correct speed of
750 RPM to the wheels. Nothing will be gained by
increasing the speed, except that the life of your blades
will shortened considerably. Be sure that the motor runs
in the right direction, that is the teeth of the blade should
be moving downward towards the table. If not, reverse
the rotation of the motor according to the instructions of
the manufacturers.

TABLE

The table of your band saw tilts to 45 deg. to the right
and 10 deg. to the left. To tilt it to the right, the lock
knobs under the table are turned then loosened. They are
then tightened after the table has been tilted to the
desired angle. To tilt the table to the left, the table is first
tilted to the right, then the stop sleeve #1935 on the
screw at the left under the table is removed, then the
table is tilted to the left until it rests on the screw.

The setting of the table at 90 deg. has been set at the
factory but it should be checked to insure that it has not
been set at the factory, but it should be checked to be
sure that it has not been disturbed in shipping. Screwing
the screws up or down will place the table square. When
set, lock in place. After the table setting is correct, adjust
the pointer at “0” so your scale will give you the correct
angle when the table is tilted.

BLADE ADJUSTMENTS

The band saw is shipped with a 1/4" blade. To
change blades, you must open the guard. Then, the upper
wheel is lowered by turning the knob place vertically on
the adjustment on that wheel until the blade is loose.
Remove the pin on the front of the table, then take the
blade off the wheel and through the slot. To replace a
blade, this operation is reversed and the upper wheel is
raised until the blade is reasonably tight as indicated on
the tension scale. Then replace the pin on the table.

The blade should not be loose to work properly and
care must be taken that it is not too tight as this is a
common cause of blade breakage and other
unsatisfactory blade performance. With a little
experience, the proper tension will be determined.

After the tension has been adjusted, loosen the upper
and lower guide and guide pins by loosening the thumb-
screws and the socket screws with the wrench supplied.
Pull them back, so the blade runs clear of them. Then
turn the wheels forward by hand and watch if the glade
travels on the centre of the wheel. If not, adjust by
turning the knob placed horizontal at the back of the
upper wheel, until the blade “track”. Never adjust the
blade while the machine is running. Now check the
blade setting by running the saw under power.

SETTING THE GUIDES

The brackets carrying the guide pins should now be
adjusted forward until the front edge of the guide blocks
are just behind the gullets of the teeth. The guide blocks
should not touch the teeth, as they will be worn out and
if they are too far back, they will not give pooper
support to the blade. Lock the brackets in place. The
guide blocks should be set as close as possible to the
blade yet without binding, then tighten the screws that
hold the blocks in place. The ball-bearing blade supports
should be brought forward as near as possible to the
back of the blade without touching it and locked in
place. The blade, when running free, should not bear

against the support bearings, but have a clearance of
about 1/64".



If the blade is allowed to run hard against the support
bearings at all times, the back will become work
hardened, and this will cause eventual breakage. The
proper adjustments are very important for the correct
operations of the band saw.

Be sure to readjust the guides every time a blade is
changed, especially if blades of varying widths are used.
After considerable use, the guide blocks will be worn at
their front edges, causing a tendency to bind on the rear
of the blade, then reverse the ends. When both are worn,
grind them square.

BLADES

The band saw blades are subject to tremendous strain
and if long use is desired, good care must be taken of
them. Various type of work need various thickness,
width and temper blades. Always use the widest blade
possible, using narrow blade for cutting sharp curves and
delicate work only. This will save blades. Change and
use wider blades every time that is possible. This will
lengthen the life of your blades and give more
satisfactory work.

The blades should always be sharp and well set. If a
blade is broken, it can be brazed or welded. However, if
it has become badly work, hardened it will soon break in
another place. Blades from 3 mm / 1/8" to 19 mm / 3/4"
by 111" long can be used on the GENERAL 15" band
saw.

OPERATION

Before running, be sure that the adjustments are right
and that the guards are closed. Turn the wheels by hand
before turning on the power to be sure that everything is
right.

Keep the upper guide close to your work at all time.
Do not force the work against the blade. A light touch

will enable you to follow your line more easily and
prevent friction with the bearing supports from heating
the blade which causes work-hardening of the blade and
shortens its life.

When the blade is sharp, very little pressure is
required for cutting. Do not twist the blade trying to cut a
sharp curve or.a corner; use a narrow blade. When
cutting curves, turn the part slowly so the blade can
follow the line easily without being twisted. Blade
breakage is caused by any one of a number of conditions
such as being the natural result of the peculiar stresses to
which such saws are subjected, but it is usually caused
by the lack of care or of judgement on the part of the
operator.

The most common causes of blade breakage are miss-
alignments and miss-adjustments of the guides, forcing
or twisting a wide blade around a narrow comer,
dullness of the teeth or insufficient set, feeding too fast,
blade too tight, top guide tool high above work and using
a blade incorrectly welded.

LUBRICATION

The ball-bearings which carry the wheels and the
ball-bearing blade supports are greased-sealed and
require no lubrication for their entire life. No special care
is necessary for the rest of the machine.

GAUGE

The table of the GENERAL band saw has a groove of
3/8" x 3/4" to accommodate a miter gauge which enables
you to cross cut at right angle or at any angle desired. A
rip fence can also be used to rip stock to 228,6 mm/ 9"
wide between blade and fence. It can be used on both side
of the blade and the full width of the table



REPLACEMENT PARTS

IMPORTANT : Always give part number and description of item when ordering.
Also give serial No.

FRAME AND LOWER WHEEL PARTS

195 vviecirrsieerssseresssssansassasnrenners LOWET SPINALE coervrinriiisiessesnssnsrssssssrsssissnssnsssmsmssssisissinni s sississiessssssmnnonsnes
1944-A .occviciviviviansormsnsssossassnsns PULLEY TOT 690 ciiviiiisinsmrsimmisnmmnmssmsmmsmsnssmssussssssssssmssssnnsssssasares
3423 ceieerenneersserssnssnrrsnneses SQUATE KEY wuvesismnninssisississississmiiiiiistsssssissssnasssrsssssnssassisssssannsans
491-38 A sisssssinsimiinanslOWEL dOOT With hinge.uusssmssessissmmemssvarssrsnsrsse

A9V AsainssissniisDoor lock::
AO4-1 1oiiviiiveieiiinensesranessersenses LOWET wheel w1th rubber t1re i

691 +hmssinassnsasaDaw ftame:,
P-4.................,,,...,,,................Woodruffkey # 9 3/16 p'd 3/4
P-Tiiiiieaiieieeearesenenennenens S0Cket set screw 5/16-18 x 5/16

P-78 isisteciviviasnasnwsmwwmtandle 1" 5/16 +18:
P-116riiiiiseersciriessesrennennennee . ROUNd head socket machlne screw 8 32 X 3/8
P-173 iiiiisiiessssssessenennen. RoOund head socket machine screw 1/4-20 x 3/8
P-187 cooooieieioiessnonn. Round head socket machine screw 5/16-18 X 1/2 c.viviiiiiiiiiininnnnnicssinns
Po194oioiiieciireseseressssrenee BEATING 6204-2RS Lot s
P-196 i J A TIUE 374 =16 00 siuivensnsveisninn inie 56535454 50 s sos i bpsasvnns sy byrssdswsnss sodmnssrrsissrsrases
Po197,corsrrsnssrrressmmmersrenssrssrsses LOAAING SPHNG S-20 Liuiuvicsisismmissssssrisssninisisrsiisnivisss
P-420ssamssnmmisissswsaName plate 352-8..
P-428....cniirsisnnssnmsiviniavniaRubber tite 191 8- iiininiinssusiniisim s msiiiamssiiiesiiin mninaiis
Pol16Tcoiiiiiiiieiinsessrsenssrense UNIVETSAL AUST POIT.uiiiviiiiiisunmmisnnnninnsinsssstniisisnsss s asib s sissssssissnnassrnsins
Pol167.ciciciicieiinsssrnennne Hexagonal UL 8-32 i
Po1177 siiecrrrseserssnessnessenne RAVEL 178 X 265 X 1251 csivrinnssiinmsivassusivssiiisissssssmsinsntasvanssssiinssmassnaninnprnses

;-g.j:—.—:—-:—:—n-[\_JtQMPG\:p.i\_}‘—:—:—;i\gl—al_:_.—

UPPER WHEEL PARTS

TS 1Y) o 111 OO SO I |
35621 soreeeeerrererseissrenssrseenssenes POIIEET 11vtiveireereeneseee s estrins st s sbe e r e b s et sa bbbttt s s 1
4931 1vrvriiieereereseseeassessssensees UPPEL Wheel With TUBDET tE€ cuuuvurmmsencisrerisssissessssssssesssssssnsnssssssssisesssasioss |
493-2 pensisirinimiiiiisivnu P lvoting e S A PP A o R AN OR T OO
493 B, o SLAINE bracket e R
A03 A it OB i iitimeesesssutsse ssodFiiEbsnasss ses 5000 v0s o0 e EEEEEREEEARAATR ST ST IR 4SRRI n P800 2
A935SA oo evsssseresseesees TENSION SCIEW ASSEINDLY sviarsvasisissssicisivssssississsrsasarsssorniosssasaiissestinsssnsninissss
4936 virisrsionsesssesesnesseessss TENSION SCALE BIACKEL 1.evvrevrrersnesssmssmseussrsmmssssesmmsismsssensssssssnsssssmssssrssnssssissses |
B9 e eeeeenmrinsisiaiiissi POTNTEE DrACKet st s assis i beaivissersissingiststinmvsesiaizisivermin
4939 v.usressssssarsseossessesossasssvres PIVOUTIE Phllesssesensussessrrsssssssesssassossssnssssnssasssanssnisssssrasissssssarisssssssssninaiinissiseses
493-10100mssresreresassitessssivnssinsss SPACET wamiasisisesissasnsssnssnsranssnssseshsstatohssssianssassisnssssssmisisesssretsisysinstssebansssssrnssssns 1
49311 suneesermmmessresserasssarnasersd IPPET. SPINALE vosarnsisasisssisssesbibiinisiomasssssbmmasiossssiiiinssssssssisisirisissssiisissnimieurssso]
A93-13 vrieivarissssisonsssisnrsnsorsss SDACET 4ivererseresesrsmnessirasorsnesssssasssessstsesrsissestststgrssssistesrorsassiatataass s tes sttt L s 1

#

GENERAL MFG CO.LTD
MANUFACTURER OF CIRCULAR SAWS, BAND SAWS, WOOD LATHES, PLANERS,
JOINTERS, MORTISERS, DRILL PRESSES, SHAPERS AND SANDERS



REPLACEMENT PARTS

IMPORTANT : Always give part number and description of item when ordering.
Also give serial No.

PART NO DESCRIPTION

493-14SA coovserereeseesssrseeeenn Adjusting screw assembly ..o 1
691-28 AcsiivcissmsiivpsmnsioansialI PPEE AOOT (.oouurmmmapignarsssressvonmspsspasnssssssorsrsraptaserssestssssusaprsaissssasasasstansrons 1
P e S ookt seb Serew 5716518 X 5/10 iy
P-1001 o iisisesserserseenseneenneens Hexagonal head cap screw 5/16-18 x 3/4 R RS e
P-120umiiiisisiisessssesssneneesees 1PING SCIEW 8-32 X 1/4 1ovivivrinsinissnmnssiss st s s 1
P-188 iiiieiieserrereerernreren SNAP TINE N-1300-137 o 2
P-189 s ninimimsnissnudaearing 6202-2RS eneresen e s )
P-190 . iiiiiiiiviriesssssesessesreesJAM UL 172220 1ovenieenniiiniiiiiniineenees ettt 1
P-193 . ciceiscsnnseresarennennen. Bearing 602 Nice .. s A e e L
P31 i 1 apping screw 10- 32 X 3/8

P-329. 0 iieierieeeerenessssensnsneenss DEIVE SCTEW 4 X 1/4... 2
Pod28 oiiiiiiisieserensesssssensers RUDDE HIE 1918=1 cucniiiiiiiiiiiiiiiiiiinsn s 1
Pad3 1 coiiiiiiiiciviississesssenesse FibEr washer 5/8 X 7/8 X 1/6 c.coivvivveieniiineniiiiininiin e 1
Podddooriiiiiiiiiiiiisissresessene HANALE 5716 coviiiiiiiirienieereninii s 1

1935 trmieesissssseresesesenenssmnensnss STOD terretseesertarsrasst sttt eheh bbb AR I
1936 iisiimmaissauinmas Stop OO ——
B92T viiiirivseeesssensesrsssessessenee TBILE vuersnseesssessessinssnsansassanerassnsssssssssessniestisssssnassseshesmssissersnasssstansssisssssssasssares

892D iiiiissivssssiscvessssirssernras TIUIIEOIL 1uvevesveeereennesncesstssstssssossassanesasesstsssssssussgarssasssessasssasancnssetssnnssossssonaes 2
BA92B oooieiisieriiirensen TADIE DIACKEL 1ottt 1
A9 - T-ssssvvenvisieinssssssveisiuna T hss 1
492-8.... Ins-:rt N ———— |
J-80- 19 crevsrereesannennne CRIP= breaker Screw.. S L
p- 37,.,,................,,..,,..............Hexagonal head cap screw 3/8 16 e 1 3/42
P-120um s miressesceesenessrennseienene TAppIing screw 8-32 x 1/4 .. TPV
Po135 coisirisesssssssserees: LOCK WASHET 5/16..ucvieviiriiiiiiniiiiiriisee st 3
P-150 i sssmmmnmimvsiazFlat washer3/8 SAE O
P-177 cooeoisvereresesenensninnennneees Hexagonal head cap screw 5/16 18 o 2 T TN LR PRSI,
P-182 i mmnsasimusiiiesmmaiNOE 57168 citmionersereeereonssnpisisirssvmsrmsemssgrgguanssses sosasagsapsanssessnnssasosnoppanse sossesed 1
P-184 o oooiiiiieiseeeaanns DEIVE SCIEW 6 X 5710ttt 2
Po185iiiiiiiiiiiiisissereesenesCHAIN TOA4=N .ot s 1
Po315 i iioissssssnssrssnee DIIVE SCIEW 2 X 1/4 it 2
Pal 4 ooiiiiiiiiiisssinenrerenenrn SCALE 49246 1vvveiiieeeriiiiiii e |
Pl Ticisiccsmmmm e ShOE A9De3 .iiatimispesssesss sees dofEisissinsasss e sormtepsppusonsesssssevgassassassasensasssossosppaasal 2
P-433.ioiiieeeeenresssennensenee Handle 6 lobes 3/8-16... T A SN AP
P-692:aamunamnwaimsanssesocket head cap serew 5/16 18 X 5/8 B [ { T o LS T T e

GENERAL MFG CO. LTD

MANUFACTURER OF CIRCULAR SAWS, BAND SAWS, WOOD LATHES, PLANERS,
JOINTERS, MORTISERS, DRILL PRESSES, SHAPERS AND SANDERS

#



REPLACEMENT PARTS

IMPORTANT : Always give part number and description of item when ordering.
Also give serial No.

PART NO DESCRIPTION QTY

GUIDE PARTS

495-2 ciiiiiisisisiitinsicasiascinien QUIAE AEML DIACKE s rsssimmssntnisassssissmassnssninns sssssmessnnsnpms svponsessisnssinsss
495-3SA rrrreerresanensnssmezsssnnssensns LOCK SCYEW ASSCINDLY ihiessisiisstvatarisssnisssrirsssssnsssvsmiasionsssassisiisssvinisasisiise
495 -5 s Upper guide brackelumm mmmmmumonnssermommne
495 -BuiiisiinnssnssGuide DlDCK i i s i s AR T PSR P
A95-T s resnssssmsesrrnssrsrssssassrennenssss UPPEL GUIAE SPINALE .rsvemnerrrossininssiasissiasesresansisniisrashsiniassnshnnssscnest sisssssnsssssis
495-8issiviissivisssisaasesis Upper block bracketmussmsmsmsmsssissmmmnissssssioinimsmmemmyisis mesis
495-9....c0iimnemimissssssssnemmninnennnnss LOCK NUL ..

496- 1. coucimssmmmssimaisirseirin LLOWEE guxde bracket e

496-2 cicurciaiiviiiniiiieivinisiisunian LOWer 1ol spindle....
496-3 .....oiieererreaeanseenanserernennne. LOWET block bracket i

695 ks Guide bar .

695t |unsniciinssnimarasbensnsass sisnivisal POTECTOL Sl

Pl s D0CKet set screw 5/16 18 X 5/16
P2 RuinssismsssamaSpring pin 3/16 X L ;
P-d4.coivreerieeriecreininennennn. S0cket head cap screw 1/4 20 X 3/4
P-172.cicieiieieiisisenmsisesesnenens LIUMb screw 5/16-18 x 2....
P-173isiscssiisavisssnanvsinimwis Round head socket machlne screw 1/4 20 >'4 3/8
P-178.ccociiirincsiesrnernieennneenn. Hexagonal head cap screw 5/16-18 x 1-3/4.........
P-183usnninnaavania Bearing 6200-ZZ .. &
P-434......coccveiriirriesrinennne S0cket set screw 5/16 18 X 1 1/2

PO R RO DO PO B e O e e e e D e e e

—_—m—mmm-—m ¥ 5 e e e e e - F

GENERAL MFG CO.LTD
MANUFACTURER OF CIRCULAR SAWS, BAND SAWS, WOOD LATHES, PLANERS,
JOINTERS, MORTISERS, DRILL PRESSES, SHAPERS AND SANDERS

e —— e e e ki 40 b b e, e e —————






GUIDE INFERIEUR

LOWER GUIDE —

P-385
No piéce Description Quantité
496-2 .00 RERleur AXIAl ..o v ot ot s s i |
495-11 e Reégleur radial ..., il i i i o
495-12......... .Douille d'8]uSIEMENT ... i, 2
496-1 .0 Support du guide inférieur.. ... |
P-T i Vis de réglage & six pans creux 5/16"-18 X 5/16".....1
P-173.... Vis mécanique a téte ronde creuse 1/4" -20 X 3/8"..1
P16 Roulement 60B-2RS ... ribiiiniiimaiesessssessinnns 4
P-183. Roulement 6200 ZZ.....coiiimremmmmmserivsisssmns ivisitins ]
P-385....cci Vis a téte cylindrique a six pans creux 10-32 X 1" ...2
L. 11 T— Rondelle plate H16" ceiinmiiciiinmsmssrassess 2
INSTRUCTIONS

Assurez-vous que la scie est débranchée de la source,
avant de procéder a l'ajusternent des guides.

Toujours laisser I'espacement d'une feuille de papier soit
0.003" ou 0.076mm lors de |'ajustement.

Vous devez débuter l'ajustement par les roulements
arrieres  P-183 des guides supérieur et inférieur. Pour ce faire
suivez les instructions ci-dessous;

Pour l'ajustement des roulements P-183 desserrez les vis
P-172 (supérieur) et P-7 (inférieur) régler les régleurs axiaux
495-7 de fagon & avoir toujours l'épaisseur d'une feuille de
papier entre les roulements et la lames, resserrer les vis.

Pour lajustement des roulement P-176 , desserrez les
boulons P-385 et ajusté l'espacement & l'aide de la douille
d'ajustement 495-12 avec une clé 7/16", lorsque I'ajustement
est terminé resserrez les boulons.

Les roulements ne doivent pas toucher les dents de la lame
car celles-ci s'useront plus rapidement, s'il sont trop loin, ils ne
supporteront pas suffisamment la lame durant la coupe.

Toujours porter des équipements de sécurité lorsque vous
travaillez.

Part No. Description Quaantity
496-2.......... Upper guide spindle ...,
495-11........ Upper block bracket.........ciivrurimiminmnmsmnmins o
495-12........ Adjustment Sleeve, ... e '
496-1.......... Lower guide bracket ... eseseciisimiiasismmiimin
P-Tsasicuscseass Socket set screw 5/16"-18 X 5/16" ..cvvvveiicceiiacinean,
P-173........ Machine screw 1/4" =20 X 3/8" ..o
P-176.......... Bearing 608-2RS ..o
P-183.......... Bearing 6200 ZZ......coovmvvsvesnserssmsimimnmsisns s
P-385......... Socket head cap screw 10-32 X 1" i ;
P-489.......... Flat washer 3/16" .....c.cccovimmmmrsriiesimsiasiiaiiaans. ;
INSTRUCTIONS

Be sure to disconnect the saw from the power supply
before making any adjustments to the band saw guides.

Always keep the bearing at minimum of 0.003" or
0.076mm from the blade (thickness of a sheet of paper).

Adjust P-183 bearing by loosening P-172 screws on upper
guide and P-7 on lower guide and by moving 495-7 spindle in
or out.

To Adjust P-176 bearings, loosen P-385 bolts with a 7/16"
wrench, screwing in or out the 495-12 adjustment sleeve.
Tighten P-38S5 bolts back.

Bearing must not touch blade teeth as it will damage it.

Always wear security device when working.



GUIDE SUPERIEUR
UPPER GUIDE

495-12 '\ %
P-g/) @?

P-176
-

No piece Description Quantité Part No. Description Quantity
495-5.. ... Support du guide du haut.. i, ] 495-5.. Hoper puidecbrackel oassinsiaianasiiseg
495-7......... Régleur axial zsaussaini st rmamisinidi 1 495-7...0n Upper puide spindle......oiiimiiii,
495-9. ... Bouton de réglage ..o 2 495-9 ... ATUSTENETILTIME oo s voss s simsssisvimeas i s
495-11 ..z Régleur radial ..o i | 495-11........ Upper block brackel............civmmeimiminimiiiiname
495-12 ........ Douille d'ajustement i imsi i e eosisbmssssissisisbonsnan sines 2 495-12........ Adjustment sleeve.......coiiimnmimmmmeis
BT Vis de réglage 4 six pans creux 5/16"-18 X 5/16"....... 1 P-Tin. Socket set screw 5/16"-18 X 5/16" ..o
P-172....... Visaclé 5/16"-18 X 3/4" ..o 2 P-172.......... Thumb screw 5/16"-18 X 3/4"......occcoiiiniiiinis
P-173......... Vis mécanique 4 téte ronde creuse 1/4" 20 X 3/8"....1 P-173.......... Machine screw 1/4" =20 X 3/8" ...
P-176.......... Roulement 608-2R S imunmmnimsmimminmiaiosas 4 P-176.......... Bearing 608-2RS .ciiurimissiiismissssimsspnriusssizsgresssnsrasasts
P-183.........Roulement B200 ZZ ... s e s s l P-183........ Bearing 6200 ZZ.........ccusmmrimminssmsmssssimmsernsrespsssisiness
P-385......... Vis & téte cylindnique a six pans creux 10-32 X 1" .....2 P-385......... Socket head cap screw 10-32 X 1" ...ooiiiiiiiiiinnns
P-434....... Vis de réglage a six pans creux 5/16"-18 X 1'2"......... 2 P-434....... Socket set screw 5/16"-18 X 14" ..o
P-489 . Rondelle plate 36" s 2 P-489.......... Flat washer 3/16" ..o

Cit GENERAL Mrre LTEE

835, Cherrier

Drummondville , Québec, Canada
Téléphone / Telephone.: (819) 472-1161
Télécopieur / Fax : (819) 472-3266

Site web: www.peneral.ca

Courriel / E-mail: general@general.ca



i T\ VSS-£6
Z1-¢6y TEfd

R



GUIDE 497

11529-2 i mianeiigg
L N RCE. SOp—"
497 - Tuceswsisivisanson

497-8 . ireines

GUIDE 497

FEIICE SUPDPOT ik iusinusnin disnin sesmnsashssh s ssss bohssnis siibiania s s i erarssmssapisn s hanssy
cerees LOCKINE NANAIE. c1ererrersiirisnssssssansiosssrsivesibanssssmmaraivaiesssassianssissssvorsarssnssaiass
. Rear guide bar wxsswssmmssvnasisssioss

Spacer...

... Guide for 497
s Frontibar i e T R R A
.. Flat head socket machme screw 1/4 20 p B [ T Py CRRE A T I ey B R
. Hexagonal head cap screw 5/16-18 X 1/2.c.ciiiivminiiisisssmmmiminsmssisesssns
.. Jam nut 1/4-20...

Socket head cap screw 1/4 20 X 5/8

— e 1O o= e e





